
 
 
 
 
 
 
 
 
 
 
 
 
 

Report AquaSPICE 
 
 

Case study at BASF Antwerp 
Part III: Wastewater treatment plant 

effluent reuse  
 
 
 

                       
 
 



 
 
 
 

2 
 

 
The Improved containers on site at BASF Antwerp  
  



 
 
 
 

3 
 

 

Case study WWTP BASF Antwerp: test period July 10 –  Oct 1 2024 
Main authors 

Ivaylo Hitsov, PhD, UGent (Preparation of the report, operator) 
Valeriy Matveev, MSc, UGent (Preparation of the report, operator) 

Evgeniy Matveev, MSc, UGent (Preparation of the report, operator) 
 
 

Correctors 
Kristof de Neve, PhD, BASF, project supervision and support 

Lisa Wyseure, MSc, Evides Industriewater 
 

Others involved 
Joachim Wauman, MSc, BASF, project supervision and support 

Peter J. Verheyden, BSc, BASF, operational support and project organization 
Matthias Materne, MSc, BASF, Lab analyses 

Dirk Rens, MSc, BASF, Lab analyses 
BASF control room operators and engineers 

David Moed, PhD, Evides Industriewater, project supervision and technical advice 
Jaap Regelink, MSc, Evides Industriewater, technical advice 

Mark Boers, MSc, Evides Industriewater, technical advice 
 

  



 
 
 
 

4 
 

Contents 
1. Abstract .......................................................................................................................................... 5 

2. Introduction .................................................................................................................................... 5 

2.1 Problem Statement of the BASF Antwerp Case .......................................................................... 5 

2.2 Goal ........................................................................................................................................ 6 

3. Technologies of interest – theoretical background ............................................................................ 7 

Reverse osmosis ................................................................................................................................. 7 

Closed circuit reverse osmosis (CCRO).............................................................................................. 7 

Ultrafiltration ..................................................................................................................................... 8 

4. Materials and Methods .................................................................................................................... 8 

Reverse osmosis ................................................................................................................................. 8 

Ultrafiltration ..................................................................................................................................... 9 

5. Results and Discussion ................................................................................................................... 10 

Ultrafiltration (UF) ............................................................................................................................ 10 

Feed water quality ............................................................................................................................ 13 

Reverse osmosis (RO)........................................................................................................................ 14 

Why is RO normalization necessary................................................................................................ 16 

Closed Circuit Reverse osmosis (CCRO)............................................................................................... 19 

Laboratory analysis of the water produced with RO and CCRO ............................................................ 22 

6. Membrane autopsy ....................................................................................................................... 26 

Membrane autopsy of the membrane operated in RO mode on 01/08 ............................................ 26 

Permeability tests using the fouled membrane at the UGent laboratory .......................................... 30 

7. Conclusions ................................................................................................................................... 31 

Acknowledgments ................................................................................................................................ 32 

References ........................................................................................................................................... 33 

List of abbreviations.............................................................................................................................. 34 

8. Appendices ................................................................................................................................... 35 

Appendix 1. Equations used in the RO normalization .......................................................................... 35 

Appendix 2.  Laboratory analyses....................................................................................................... 37 

 
  



 
 
 
 

5 
 

1. Abstract 

During the third part of the AquaSPICE trials at BASF, the IMPROVED containers were deployed at the 
wastewater treatment plant of BASF. The flowrate on average was 1300 m3/h with conductivity of 12-15 
mS/cm and total organic carbon (TOC) of 15-40 ppm. The effluent coming from one of the five settlers was 
fed to the pilots where it was pretreated using ultrafiltration and recovered using Revere Osmosis (RO) and 
Closed Circuit Reverse Osmosis CCRO. In this feasibility test the aim was to reuse the water to process water 
(<700 µS/cm and < 5ppm TOC) or better standards. Also, a comparison between the RO and CCRO was made 
to evaluate operational issues, advantages and disadvantages of the two technologies. The CCRO inside the 
IMPROVED containers has been converted in SITU and is not an official DuPont installation. That being said, 
a permission from DuPont was asked before this mimic CCRO configuration was done. 
 
The tests showed that the water quality produced by the RO and CCRO was sufficient to be reused as process 
water since the conductivity of the RO permeate was 300-800 µS/cm. More importantly, the TOC produced 
was less than 1ppm which suggests that the water could even be fed to the demin plant to produce boiler 
feed water. The current source of boiler feed water at BASF has TOC levels of 2-4 ppm TOC. In terms of 
operational stability, the WWTP effluent was very challenging for the UF and it had to be operated at flux of 
around 25 Lmh in order to achieve a stable operation. The water was also very challenging for the 
conventional RO since the membrane became irreversibly fouled after only 20 days and the fouling was 
completely irreversible after cleaning with acids, bases, chelating agents and non-ionic surfactants. On the 
other hand the CCRO performed much better and the membrane performed well for 5 weeks with the fouling 
tendency appearing to reach a plateau. Both the RO and the CCRO were operated at 17 Lmh flux and 66 % 
recovery. 

2. Introduction 

Access to fresh water is crucial for the chemical industry, as it is essential for various processes, including 
water treatment at wastewater treatment plants (WWTPs). However, the consistent supply of fresh water is 
increasingly at risk due to the increasing scarcity and declining quality of both ground and surface water 
sources, with rising salinity levels being a significant concern. The Biesbosch water that is used as the main 
water source of BASF is also used for drinking water production and farming irrigation, placing BASF in a 
vulnerable position in draught periods. To address these challenges, implementing sustainable practices such 
as recycling industrial process water and utilizing alternative water sources becomes imperative. 
 
Within the trials the possibility to reuse the wastewater treatment plant effluent was studied. The aim was 
to reuse the water as process water (< 800 µS/cm and < 5ppm TOC). For this, the IMPROVED water treatment 
containerized pilots were used.  These pilots were built within the IMPROVED project funded by Interreg 
Flanders-Netherlands. The IMPROVED pilots are housed in two 40 ft sea shipping containers and contain nine 
water treatment skids that can be rearranged in different configurations. They can treat up to two streams 
at the same time with nominal flow rate of 250 l/h each. The available water treatment skids are Reverse 
Osmosis (RO), Ultrafiltration (UF), Ion Exchange (IEX), Granular Activated Carbon (GAC), Electrodeionization 
(EDI), Electrodialysis with reversal possibility (EDR), Advanced Oxidation Processes (AOP), Membrane Aerated 
Bioreactor (MABR), and coagulation and flocculation including a lamella settler.  
 
 

2.1 Problem Statement of the BASF Antwerp Case 

BASF holds the title of the world's leading manufacturer of basic chemicals. Its facility in Antwerp ranks as 
the second largest BASF site and relies on Biesbosch surface water for producing demineralized water and 
process water.  



 
 
 
 

6 
 

The BASF Antwerp wastewater treatment plant (WWTP) operates a comprehensive system for wastewater 
treatment that includes physical-chemical, mechanical, and biological treatment stages. The treatment 
process consists of the following main components: 

1. Neutralization: Wastewater with varying acidity levels is collected and mixed, where partial 
neutralization and buffering occur. Adjustments to pH levels (if outside the range of 7.0 to 7.5) are 
made using sodium hydroxide, sodium carbonate, or sulfuric acid. 

2. Sand Trap: Before reaching the aeration basins, the wastewater passes through sand trap to remove 
coarse, settleable materials, which helps prevent equipment wear and reduces sediment build-up. 

3. Aeration Basins: These basins, organized as three elongated carousels, handle the biological 
treatment. Wastewater is introduced into the first basin, where anoxic pre-denitrification sections 
reduce nitrate levels. The basins have zones for oxygen dosing, where organic materials are broken 
down into CO2 and biomass, and nitrification, converting ammonia nitrogen to nitrate and nitrite. A 
low-oxygen area facilitates denitrification, converting nitrates and nitrites to nitrogen gas. 

4. Settling Basins: The mixture of sludge and water is directed to settling basins, where sludge is 
separated from the treated water, the latter is then discharged into the Scheldt River. Most of the 
sludge is returned to the aeration basins, maintaining microbial activity for effective treatment. 

5. Ozonation: Some sludge is treated with ozone in a dedicated reactor, using ozone generated on-site. 
This treatment aims to adapt the settling properties of the sludge and to reduce the sludge volume 
production 

6. Thickeners and Decanters: A portion of the sludge is directed to thickeners and decanters for further 
water removal, after which the dewatered sludge is incinerated externally with energy recovery. 

The WWTP operates under continuous monitoring to ensure compliance with discharge standards, 
particularly for parameters like Biological Oxygen Demand (BOD), Chemical Oxygen Demand (COD), and 
nitrogen compounds. The treatment plant is managed by the BASF Energy/WWTP service, which oversees 
capacity and load assessments, ensuring that the plant can handle variable wastewater inputs while 
minimizing environmental impacts. 
 
With the AquaSPICE project, the BASF Antwerp plant strives to investigate and increase knowledge of cost-
effective treatments for water reuse, concerning: 
a) The reuse of RO concentrate from the new demineralized water production plant. 
b) The reuse of process condensate streams and process streams from the steam cracker plant for direct 
reuse or reuse after treatment. 
c) Reuse its wastewater treatment plant effluent for production of demineralized or process water (current 
report) 
 
 

2.2 Goal 

The schematic representation of the technologies tested at the WWTP of BASF Antwerp can be seen in Figure 
1: 

 
Figure 1 Schematic representation of the technologies tested at the WWTP of BASF Antwerpen 



 
 
 
 

7 
 

 

3. Technologies of interest – theoretical background 

Reverse osmosis 

In RO, a pressure gradient leads to separation through a semipermeable membrane.  The RO membranes 
typically do not have visible pores and are considered dense membranes. The suspended solids are 
mechanically rejected by the membrane, while salts and water are dissolved into the active layer and the 
rejection is dictated by difference in diffusion coefficients of the water and solutes. Other factors such as 
membrane and solute charge also have a significant role in the determination of the rejection, but this is out 
of the scope of this report.  
 
Salts, suspended solids, viruses, and dissolved components are retained in the concentrate, while water and 
some limited dissolved components move through the membrane in the permeate. RO membranes are 
typically not cleaned by backwashing but are mostly cleaned-in-place (CIP), or can be flushed with air to 
remove fouling and prevent clogging of the feed spacer.  

Closed circuit reverse osmosis (CCRO) 
The CCRO alternates between two modes of operation: closed-circuit desalination and flush cycle. In closed-
circuit mode, the RO recirculates all of the concentrate stream blended with raw feed and produces no brine 
(Figure 2). The pressure increases subsequently as the concentation and the osmotic pressure in the loop 
increases. Once a setpoint is reached, the system transitions to plug-flow, the concentrate valve opens and 
the system is flushed. The continuous changing hydraulic and osmotic pressure conditions are unfavorable 
for microorganisms, and thereby reducing fouling. The purging of the brine, before crystals can form, avoids 
scaling. In addition, the water recovery of CCRO is higher than conventional RO, thereby decreasing the waste 
stream. But the permeate quality will fluctuate during the concentration cycle, requiring a permeate buffer 
tank [1] [2] [3] [4]. 
 
The CCRO was implemented by modifying the conventional RO in the containers in accordance with the 
patent holder DuPont who allowed the modification exceptionally for UGent. The concentrate stream was 
directed to the feed of the pump instead of the buffer tank and the programming was adjusted to 
accommodate the cyclic nature of CCRO. The water is recycled in the system for a set number of minutes and 
then the system is flushed with the calculated dead volume of the system. The ratio of the volumes produced 
in the filtration and flush cycle dictates the recovery of the system. 
 
 
 



 
 
 
 

8 
 

 
Figure 2 Schematic overview of the working principle of CCRO during closed circuit mode; after each filtration cycle the 

brine flush valve will open for certain amount of time [5]  

Ultrafiltration 

Ultrafiltration is a membrane-based separation process widely used in various industries, including water 
treatment, pharmaceuticals, and food processing. Fundamentally, ultrafiltration operates on the principle of 
size exclusion, where a semi-permeable membrane selectively allows smaller molecules and solvents to pass 
through while retaining larger solutes such as proteins, colloids, and suspended solids. The membranes used 
in ultrafiltration typically have pore sizes ranging from 1 to 100 nanometers, which are engineered to target 
specific contaminants based on their molecular weight. The driving force for the separation process is 
pressure, applied to facilitate the movement of the feed solution through the membrane.  
 
The efficiency of ultrafiltration is influenced by several theoretical factors, including flux rate, rejection rate, 
and fouling propensity. Flux rate refers to the volume of liquid that can pass through the membrane per unit 